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YIXIN PLASTIC PRODUCTS CO.,LTD 
QIANHONG INDUSTRIAL DISTRIC,NEIKENG TOWN,JINJIANG ,FUJIAN ,CHINA 
 
The following sample(a) was/were submitted and identified on behalf of the client as: 
 
Sample Description : One sample of outsole in white. 
     
Color : WHITE 
   
Composition : EVA 
   
Sample Receiving Date : May 24, 2016 
   
Test Performing Period : May 24, 2016 – May 30, 2016 
   
Test Performed : Selected tests as requested by applicant  
 
  *  *  *  * 
Test Result(s) : Please refer to the next page(s). 
 
 
Signed for and on behalf of 
 
SGS-CSTC Standards Technical  
Services Co., Ltd. Xiamen Branch 
  

 
 
 Daywin Wu  
 Account Executive 
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Test Result:  

 
DIN  Abrasion Resistance 

(EN 12770: 1999) 

 

Scope : To assess the abrasion of elastomers subjected to wear by abrasion. 

   

Volume Loss (mm
3
)  206  

   

Remark: Density =0.26 g/cm
3
.
 

 
 

*** End of Report *** 
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